
BEFORE THE PUBLIC UTILITIES COMMISSION

OF THE STATE OF HA WAIT

In the Matter of the Application of

WAIKOLOA RESORT UTILITIES, INC., dba 
WEST HAWAII UTILITY COMPANY

For a General Rate Case and For Approval 
of Revisions to its Tariff

) DOCKET NO. 2017-0350 
)

APPLICATION

EXHIBITS WHUC 1 THROUGH 4; WHUC WATER 3 THROUGH 12; 
WHUC SEWER 3 THROUGH 15; and 
WHUC IRRIGATION 3 THROUGH 12

EXHIBITS WHUC-T-100 though WHUC-T-304

VERIFICATION

and

CERTIFICATE OF SERVICE

T)

OOT

isC/)-H

§5
mC/)

mC~5
Ni

“T|

-I O

J. DOUGLAS ING ^
DAVID Y. NAKASHIMA
PAMELA J. LARSON
Watanabe Ing LLP
999 Bishop Street, Suite 1250
Honolulu, Hawaii 96813
Telephone: (808) 544-8300
Facsimile: (808) 544-8399

Attorneys for Applicant
[...]
transmission/distribution lines. New facilities also include a wastewater treatment and 

collection system and a non-potable irrigation water delivery system including wells and 

transmission lines.

Potable Water System
WHUC operates a potable water system serving residential and commercial 

developments within the Resort. The system is a part of the overall potable water system, 

which serves the entire Waikoloa area including Waikoloa Village, Waikoloa Highlands and 

Ranchlands (undeveloped), and Waikoloa Beach Resort. The wells, transmission lines, and the 

majority of the storage facilities of this system are jointly owned, operated, and maintained by 

WHUC and West Hawaii Water Company (“WHWC”) pursuant to a Water Sharing Agreement 
(Docket 96-0003).’

Potable Water Wells
Potable water delivered to the WHUC and WHWC service areas is pumped from seven 

deep wells located in two well fields at an elevation of 1,200 feet east of Waikoloa Village. 

These include:
Well Depth HP Capacity tGPMl Owner
DW-1 1,350’ 700 1,400 WHUC
DW-2 1,309’ 450 1,000 WHUC
DW-3 1,285’ 450 1,000 WHUC/WHWC
DW-4 1,229’ 350 750 WHWC
DW-5 1,250’ 350 750 WHWC

The Water Sharing Agreement was amended and restated in October 2017. A copy of the First Amendment and 
Restatement of Water Sharing Agreement is attached as Exhibit WHUC-T-104.

1



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

DW-6
DW-7

1,350’
1,346’

500
500

1,000
1,250

WHUC/WHWC
WHUC/WHWC

One additional well, DW-8 is under development and is scheduled to be completed and 

operational by the end of 2018. The operation of the wells is monitored and controlled via a 

telemetering system based at the utility base yard adjacent to Waikoloa Village. The 

telemetering system alerts utility personnel when outages occur and allows WHUC and 

WHWC to maintain peak avoidance contracts with Hawaii Electric Light Company (HELCO), 

minimizing total electrical costs to operate these wells.

Potable Water Tanks
The WHUC/WHWC water system includes seven storage tanks:

1. A one million gallon concrete tank owned by WHWC is located in the north well 

field (Tank 1200N-1),

2. A one million gallon glass lined, steel bolted tank owned by WHWC and WHUC is 

located at the north well field (Tank 1200N-2).

3. A one million gallon glass lined, steel bolted tank owned by WHUC is located at 

the south well field (Tank 1200S-1),

4. A one million gallon glass lined, steel bolted tank jointly owned by WHUC and 

WHWC is located at the south well field (Tank 1200S-2),

5. A one million gallon welded steel tank owned by WHUC is located above the 

Waikoloa Resort at an elevation of 300 feet (Tank 300-1),

6. Two (2), two million five hundred thousand gallon post-tension concrete tanks 

owned by WHUC are located above the Waikoloa Resort at an elevation of 300 feet 

(Tank 300-2 and Tank 300-3).

The system also includes a flow control tank located at an elevation of 900 feet.

All of the potable water tanks are connected to the telemetering system to facilitate monitoring 

of tank levels from the utility baseyard.



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

Potable Water Transmission and Distribution Lines
WHUC and WHWC own and maintain approximately 11.8 miles of transmission water 

lines, which deliver potable water from the potable well fields to their respective service areas. 

Operation and maintenance costs associated with that portion of the transmission lines that 

serve both service areas are shared by the companies pursuant to the Water Sharing 

Agreement. WHUC is responsible for the operation and maintenance of the transmission line 

below the Village delivering water to the Resort.

Within the Resort, WHUC operates 7.7 miles of transmission and distribution lines.

Sewer System
WHUC operates a sewage collection system within Waikoloa Beach Resort and 

transports the wastewater to its wastewater reclamation facility located east of Waikoloa Beach 

Resort and across the Queen Kaahumanu Highway. Wastewater is treated to R-1 quality 

effluent mandated by DOH requirements. The R-1 quality effluent is then mixed with brackish 

groundwater pumped by the company’s irrigation wells and then delivered to two golf courses 

within the Resort for use as irrigation water. When the effluent quality does not meet R-1 

standards, the effluent is sent to an underground injection well on the west side of Queen 

Kaahumanu Highway. When the golf courses do not need any irrigation water, the effluent can 

be diverted into the injection well. A description of the injection well follows later in this 

narrative.

Sewage Collection System
WHUC’s existing sewage collection system consists of:

1. Gravity collection system including approximately 12,726 feet of gravity sewer lines 8 

to 18 inches in diameter and 53 manholes. The gravity pipelines deliver raw sewage to 

four sewage pump stations,

2. Sewage Pump Stations (SPS). The SPS’s are underground pumping stations with 

multiple pump configurations and complete backup power and emergency alarms 

systems.



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

• SPS#1: This station pumps all of the raw sewage generated in the Resort except 

for SPS#3, to the wastewater reclamation facility. It consists of three pumps 

(two rated 2,200 gpm at 165’ TDH, and one rated at 770 gpm at 90’ TDH), a 

400 KW Caterpillar emergency generator, and a 3,000 gallon diesel fuel storage 

tank.

• SPS#2: This station currently pumps sewage collected from the northern side of 

the Resort to SPS#1. SPS#2 consists of two pumps (each rated 1,458 gpm at 

36’ TDH , a 175 KW Caterpillar generator, and a 300 gallon diesel fuel storage 

tank.

• SPS #3. This station pumps sewage from the northeast side of the Resort and 

pumps directly to the wastewater reclamation facility. It consists of three pumps 

(one lead pump rated at 1,260 gpm at 83’ TDH and two lag pumps rated at 

1,700 gpm at 99’ TDH, a 250 KW Cummins emergency generator, and a 4,000 

gallon diesel fuel storage tank.

• Naupaka Sewage Pumping Station. This station pumps sewage from the 

Naupaka subdivision to SPS#2. The pumping station consists of two pumps 

(each rated 73 gpm at 31 ft TDH) a 20 KW emergency generator, and a 300 

gallon LPG fuel storage tank.

3. Force Main System. Three force mains are used to pump raw sewage from the lowest 

collection points in the Resort (near sea level) to the wastewater reclamation facility 

(elevation 64’).

• Naupaka Sewage Pumping Station to SPS#2. A 3” force main is used to deliver 

sewage from Naupaka Sewage Pumping Station approximately 650 feet to a 

sewer manhole where it then gravity feeds to SPS#2.

• SPS#2 to SPS#1: An 8” force main is used to deliver sewage from SPS#2 

approximately 440 feet to a sewer manhole where it then gravity feeds to 

SPS#1.

• SPS#1 to Reclamation Facility; This force main is 12” in diameter and 7,036 

feet long.



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carraseo

• SPS#3 to Reclamation Facility: This force main is 12” in diameter and is 3,376 

feet long.

Wastewater Reclamation Facility
WHUC’s wastewater reclamation facility is a Membrane Bio-Reactor (MBR) 

wastewater reclamation plant with an operating capacity of 1,000,000 gallons per day which 

produces R-1 effluent, satisfying the Department of Health’s guideline for reuse of this effluent 

for golf course irrigation in the proximity of residential homes. The effluent is disinfected by 

an ultraviolet disinfection system. The treated effluent is normally mixed with brackish water 

for irrigation water on two golf courses within the Resort. Facilities within the reclamation 

plant include:
1. Fine Screens: Two rotating drum fine screens material that would 

damage the downstream equipment in the sewage treatment process. 

The waste screenings are disposed of at a sanitary landfill.

2. Splitter Box: The screened wastewater is mixed with return activated 

sludge (RAS) forming the mixed liquor which then flows to the 

existing anoxic selector basin (a second parallel basin is planned for 

the next plant expansion to 2MGD capacity).

3. Anoxic Selector Basin: The anoxic selector basin reduces the 

ammonia nitrogen in the wastewater and also acts as a flow 

equalization basin for the downstream processes. From the anoxic 

basin the mixed liquor is pumped to the pre-aeration basin.

4. Pre-aeration Basin: The pre-aeration basin is where most of the 

Biochemical Oxygen Demand (BOD) in the mixed liquor is 

consumed by the mixed liquor organisms under aeration. The mixed 

liquor from the pre-aeration basin then flows t the feed channel.

5. Feed Channel: The feed channel transports and splits the flow of the 

mixed liquor from the pre-aeration basin to the MBR basins using two 

adjustable weir gates.



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

6. MBR Basins: The special flat plate membranes in the aerated MBR 

basins separate and concentrate the mixed liquor and allow permeate 

(the highly purified effluent) to pass through the membranes. The 

permeate flows or is pumped from membrane cartridges in the basin 

to the ultraviolet (UV) disinfection system. The concentrated mixed 

liquor in the form of Return Activated Sludge (RAS) is piped back to 

the splitter box where it mixes with the screened raw wastewater.

7. UV Disinfection System: The permeate for the MBR basin is 

transported via pipe to the UV disinfection system where the 

permeate is radiated with high intensity UV light to disinfect the 

permeate making it R-1 quality effluent. The R-1 effluent from the 

UV channel passes through the effluent control valve vault where two 

automatic control valves are used to either send the effluent to the 

Waikoloa golf courses to be used for irrigation or to effluent disposal 

in the injection well when irrigation water is not needed or turbidity is 

too high for R-1 requirements.

8. Waste Activated Sludge (WAS) Basins: The additional mixed liquor 

grown in the pre-aeration basin and MBR basin is sent to the WAS 

basins where it is further stabilized under aeration and stored before 

being transferred by pump to the sludge screw press.

9. Sludge Screw Press: The sludge screw press dewaters the stabilized 

WAS producing a liquid extract which is recycled back to the plant 

and a dewatered sludge which is disposed at a sanitary landfill in a 

roll-off bin.

10. Sodium Hypochlorite Generator: Sodium hypochlorite used at the 

reclamation plant is generated by a generator system which uses 

electrolysis to convert salt to sodium hypochlorite. A covered 

hypochlorite generator equipment area and storage area provides a 

safe working area for this process. The sodium hypochlorite is used 

to clean the MBR plates for regularly needed maintenance.

6



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

11. Laboratory and Office Building: The Company has a water testing 

laboratory and office located within the confines of the wastewater 

reclamation facility. The company maintains a compliment of 

potable water and wastewater testing facilities for periodic process 

testing and regulatory testing requirements.

Irrigation System

WHUC provides non-potable irrigation water to two golf courses within the Waikoloa 

Beach Resort. The water delivered for this purpose is currently made up of pumped brackish 

ground water from low elevation brackish wells owned by the company. The brackish wells 

include:

Well Depth Capacitv (GP
IR-1 63 400
IR-2 93 550
IR-3 no 500
IR-4 113 Not Outfitted
IR-5 140 Not Outfitted
IR-8 43 600
IR-9 57 300

Wells IR-1, lR-2, IR-3, and IR-9 are located east of Queen Kaahumanu Highway. 

Water from these wells is mixed with effluent from the wastewater reclamation plant in a 

mixing manhole and then delivered through a (12” transitioning to 14”) pipeline to Lake 

Number 7 on the Waikoloa Beach Golf Course. A 14” meter just prior to Lake Number 7 

measures the delivery and is the general point of delivery. The golf courses accept ownership 

of the water at that point and are responsible for pressurizing their own irrigation systems.

Well IR-8 is located at elevation 40’ in the southern portion of the Resort. Water from 

this well is delivered via an 8” pipeline to a manhole just below Lake Number 7.



Docket No. 2017-0350 
Exhibit WHUC 1 

Description of Property and Equipment
Witness: Carrasco

Irrigation wells IR-4 and IR-5 were drilled in 1992 in anticipation of providing brackish 

water for the Waikoloa Homesites Venture’s new golf course. The golf course project is now 

on hold. The outfitting and connection of these wells has been deferred until development of 

that golf course resumes. The new owner of the renamed development Ainamalu has 

reconfigured the property to all single family lots instead of a golf course with multi-family 

unit projects and may not need the irrigation wells.

Effluent Injection Well
An underground injection well is located on the west side of Queen Kaahumanu Highway 

adjacent to the effluent pipeline running from the Water Treatment Facility to Lake Number 7. 

The Effluent Injection Well is used to dispose of treated effluent from the MBR Waste Water 

Treatment Facility during times when irrigation is not required (infrequent high rainfall events) 

or when effluent does not meet R-1 standards as required by DOH.



Docket No. 2017-0350 
Exhibit WHUC 2, Schedule A 

Amount and Kinds of Stock 
Witness; Stout

Waikoloa Resort Utilities, Inc., dba West Hawaii Utility Company 
Amount and Kinds of Stock Authorized by 

Articles of Incorporation and Amount Outstanding

Description
Preferred

Stock

Common
Stock*

# of Shares 
Authorized

None

PAR
#of Value Total

Shares Per PAR
Issued Share Value

None N/A N/A

10 $100.00 $1,000.00

* All of the outstanding shares of Waikoloa Resort Utilities, Inc., dba West Hawaii 
Utility Company are owned by Hawaii Water Service Company, Inc.



Docket No. 2017-0350 
Exhibit WHUC 2, Schedule B 

Preferred Stock 
Witness: Stout

Waikoloa Resort Utilities, Inc., dba West Hawaii Utility Company 
Terms of Preference of Preferred Stock, Whether Cumulative of 

Participate or on Dividends of Assets, or Otherwise

None



Docket No. 2017-0350 
Exhibit WHUC 2, Schedule C 

Security Agreements, Mortgages, and Deeds of Trust
Witness: Stout

Waikoloa Resort Utilities, Inc., dba West Hawaii Utility Company 
Description of Each Security Agreement, Mortgage, and Deed of Trust

None



Docket No. 2017-0350 
Exhibit WHUC 2, Schedule D 

WHUC Unaudited Financial Statements 
for Period Ending Dec. 31,2016 

Witness: Stout

WEST HAWAII UTILITY COMPANY 
F.K.A. WAIKOLOA RESORT UTILITIES, INC. 

BALANCE SHEET 
DECEMBER 31, 2016

ACCOUNT BALANCE

Total Deferred Debits

TOTAL ASSETS & OTHER DEBITS

NUMBER ASSETS & OTHER DEBITS 12/31/16

UTILITY PLANT
303. Land 1,078,437

101. Utility Plant in Service 60,502,626
105. Construction Work in Progress 176,256
108. Accum. Depreciation of Utility Plant in Service (18,036,427)

Total Utility Plant Less Reserves 43,720,892

OTHER PROPERTY & INVESTMENTS
121. Nonutility Property 30,537,176
122. Accum. Depreciation of Nonutility Plant (98,176)

Total Other Property & Investments 30,439,000

CURRENT & ACCRUED ASSETS
131. Cash 0
141. Customer Accounts Receivable 414,344
142. Accounts Receivable Other 284
143. Accum. Provision for Uncollectible Accts - Contra 0
145. Accounts Receivable From Associated Companies 1,708,030
151. Other Materials & Supplies 136,532
162. Prepayments 107,448
173. Accrued Utility Revenues 507,623
174. Miscellaneous Other Assets 0

Total Current & Accrued Assets 2,874,260

DEFERRED DEBITS
184. Clearing Accounts 0
186. Miscellaneous Deferred Debits 346,996